CATALOG OF

\ HOBART ’
REPLACEMENT
PARTS

A.) MG1532 & MG2032 MIXER-
GRINDERS

STANDARD HOPPER (WI/TOP FEED)

ML-134099 MG1532
ML-134103 MG1532 (5HP)
ML-134104 MG2032

OPTIONAL HOPPER (W/SIDE FEED)
ML-134100 MG1532
ML-134105 MG2032

PRIOR ML'S COVERED IN THIS
MANUAL

STANDARD HOPPER (W/TOP FEED)
ML-104878 MG1532
ML-104883 MG1532 (5HP)
ML-104884 MG2032

OPTIONAL HOPPER (W/SIDE FEED)
ML-104879 MG1532
ML-104885 MG2032

MIXER-GRINDER (W/SPECIAL POWER
CORD)

ML-104882 MG1532

A product of HOBART 701 S. RIDGE AVENUE TROY, OHIO 45374-0001
FORM 43059 Rev. G (August 2021)




A.) MG1532 & MG2032 MIXER-GRINDERS REPLACEMENT PARTS

F-43059 Rev. G (August 2021) -2- © HOBART 2021



A.) MG1532 & MG2032 MIXER-GRINDERS REPLACEMENT PARTS

11
13
15
17
19
21
23
25
27
29
31
33

Table of Contents

CONTROL BOX

CONTROL BOX COMPONENTS (BEFORE S/N 271112072) (TDR TYPE)
CONTROL BOX COMPONENTS (S/N 271112072 THRU S/N 311567619)
CONTROL BOX COMPONENTS (STARTING S/N 311567619)
OPERATOR CONTROL PANEL

TOP COVER UNIT

HINGE UNIT

CONVEYOR AND MIXING ARM UNIT

FRAME AND HOPPER UNIT

ACCESSORIES

MIX MOTOR UNIT

GRIND MOTOR UNIT

FOOT SWITCH UNIT (PNEUMATIC)

TRANSMISSION UNIT

#32 GRINDER UNIT

-3- F-43059 Rev. G (August 2021)



A.) MG1532 & MG2032 MIXER-GRINDERS REPLACEMENT PARTS

29 00-478551-00002 Cord & Plug Assy.
30 00-117612-00016 Cord & Plug Assy.
00-478551-00001 Cord & Plug Assy.
32 00-294899-00001 Cord & Plug Assy.

N PARTS NOT ILLUSTRATED L

2

25-26-27-28 / /
7
O

w
-

3-4-5-6-7
20-21-22-23-24 V/
Qg@ 3
8-9-10
-
17-18-19 D
15-16 O 11-12-13
(R —
PL-60505

CONTROL BOX

F-43059 Rev. G (August 2021) -4 -



A.) MG1532 & MG2032 MIXER-GRINDERS REPLACEMENT PARTS

PART NO.

00-477954
SD-036-39
00-294853-00019
00-294853-00027
FE-023-41
FE-006-50
FE-008-12
SC-008-17
WL-007-12
NS-009-30
FE-023-42
FE-006-50
FE-008-12
00-478742-00001
00-087711-213-1
00-294855-00001
00-294853-00037
FE-025-93
FE-024-88
00-294853-00042
00-294853-00041
00-294853-00036
FE-025-93
FE-024-88
00-294853-00038
00-294853-00040
FE-022-84
FE-024-88
00-478551-00002
00-117612-00016
00-478551-00001
00-294899-00001

CONTROL BOX
NAME OF PART

CoVEr ASSY. = CONIOI BOX....eiiutiiiiiiiiieeit ettt ettt et e e e 1
Self-Tapping Screw 10-24 x 3/8 Slotted Truss Hd., Type TT (SST)....cccivcurriiriiiiiiniiieiiiieeeenne 6
Cable - Motor Control Grind (MG1532)
Cable - Motor Control Grind (MG2032)

SHrAIN REIET ..ot e e e e e e e e e e e e ba e e e e e e e e aeaeaaes 1
oY - 1 PRSP 1
(=T PSSP PPTRRTSORUPPPPt 1
Mach. Screw 10-32 x 3/8 Slotted Rd. Hd........cccuviiiieieee et 1
Lockwasher #10 External Shakeproof...........cc.uei e a e e e 1
T L0 F2A o 1 TRt 1

Cap - Skid Retaining

Cable - CoNrol SWILCN.......oiiii ettt st e et e et eneeeeeee 1
SErAIN REIET ...ttt et e sttt e b e e saee e e e e eann 1
Lock Nut 1/2 Electrical...........ccccoeeueeneen.

Cable - Mix Motor Control (MG2032)....

Cable - Mix Motor Control (MG1532)..............

Cable - Mix Motor Control (MG1532) (1 Ph.)...cceiiiiieeieee e 1
=T T =1 1= OSSR UPPPP 1
[ Tor QN[0 e 1 = 1= Y1 (g o PSP 1
Cable - Interlock SWItCh (MG1532).......coiiiiiiiieiieie ettt 1
Cable - Interlock SWitCh (MG2032)......cccoiuuiiiieiii ettt e e e e e e seeeeaeeaenneseeeeeees 1
Connector - SErain REIET.........ooi e e e e e eees 1
LOCK NUL 1/2 EIECHCAL ....ceeeieeee ettt et e et e e e e e e e e e e s 1
Cord & Plug Assy. 240 V. (3 Ph.)...

Cord & Plug ASSY. 480 V. (3 Ph.) ettt 1
Cord & Plug ASSY. 208 V. (3 Ph.) ..ttt 1
Cord & PIUG ASSY. (1 PNL) ettt e e 1

F-43059 Rev. G (August 2021)



A.) MG1532 & MG2032 MIXER-GRINDERS REPLACEMENT PARTS

THESE COMPONENTS USED ON:

ML-104787 ML-104884 ML-104879 ML-104885
ML-104882 ML-104883

AND THESE MACHINES PRIOR TO:

S/N271112484 ML-134099
S/N271112986 ML-134100
S/N271112833 ML-134103
- S/N271112072 ML-134104

_______________________________________________

13-14  16-17

18-19-20-21-22-23

46-47 " ufd
MI“E’I
i 33
ii _________________
S ety iy Bt A
TS TETEEEEEEE SIS ~.
55 \»—?
L5 e_______r;_];m::“:: Order the 5-Pole Contactor (shown),

1
1
:

N 1

'''''' L ™ i 3g part # 00-087713-099-1, until stock
54 /'gk 53 is depleted. Then order Kit - Contactor,

1 part # 00-968056.
1
1
1

1

1

This is Kit - Contactor, part # 00-968056. |

al : Use these parts to service any machine 1
CalE that has been converted to the 4-Pole -~
- 1

Il
contactor. K PL-56363

______________________________________________

) L2 -l:-a

CONTROL BOX COMPONENTS
(BEFORE S/N 271112072)
(TDR TYPE)

F-43059 Rev. G (August 2021) -6-



A.) MG1532 & MG2032 MIXER-GRINDERS REPLACEMENT PARTS

ILLUS.
PL-56363

*41
42
43
44
45
46
47
48
49
50
51
52
53
54
55

PART NO.

00-087713-094-2
00-087713-094-3
00-088196-024-1
00-088196-024-2
00-087713-089-3
00-087713-089-2
00-088196-017-1
00-088196-017-2
00-087711-00266
00-087714-048-1
00-087714-048-2
00-087714-049-1
SC-008-11
WL-007-12
00-479189-00001
00-478219
00-478218
00-938712
00-916905-007-2
FE-026-15
FE-025-50
FE-025-57
FE-025-59
00-873821
SC-021-25
WL-007-12
SC-009-09
00-087714-020-3
00-294500-032-1
00-478962
FE-025-20
FE-025-58
00-118544-00002
SC-114-29
WL-007-14
00-294325-00021
SD-038-03
00-087713-099-1
00-478220-00001
00-478220-00002
00-087714-050-1
00-087711-268-1
00-087714-020-3
00-087714-046-2
00-087714-046-3
00-087713-089-3
00-087713-089-2
00-087714-042-2
00-087714-042-3
00-477300-00002
00-968056
00-916903-00002
NS-010-16
WL-010-06
SC-027-41

CONTROL BOX COMPONENTS
(BEFORE S/N 271112072)

(TDR TYPE)
NAME OF PART AMT.

Contactor (50 Amp., 3 Pole) (208 V.) (1 CON)....eeeiiiiiiiiiteiie ettt 1
Contactor (240/480 V.) (1 CON)

Relay - Overload (208/240) (1 OL)...cuiiieeeiereeereene et e et e e eee e eneeeanneee e 1
Relay - Overload (480) (1 OL).....ciuiiieiiee ittt ettt sttt ettt e e e e enee 1
Contactor (208 V.) (2 CON)...uuieiiieieeiee ettt ettt ettt et eee e 1
Contactor (220-480 V.) (2 CON)....oouiiiieieee ettt ettt eeneee s 1
Relay - Overload (208/240 V.) (2 OL)....

Relay - Overload (480 V.) (2 OL)...ccuiiiiiiiieieesee sttt 1
SWILCH = AUXIITAIY ...t ettt et e eb e et e et e e et e e saee e nnneeaeaann 1

Relay - Time Delay (Brake TDR)....
Relay - Time Delay (Pause TDR)...

Timer - Solid State (On TDR)...................

Mach. Screw 10-24 x 3/8 Slotted RA. Hd..........cooviiiiiieieeeee e AR
Lockwasher #10 External Shakeproof.............cooiiiiiiiiiiiii e AR
Plate - Control Mounting (Weld)

Bracket - Din MOUNTING. .....coiuiiiiiiiiie ittt ettt e e e e enee
R = SEOP. ¢ttt ettt e e e e

| Assy, Tranfomer, Low Voltage (208-240V)..........ooiiiiiiiiiiiiiiie ettt 1
TraNSTOrMET (A8BOV)....eeee ettt ettt e et e e st e e e e bt e e e e ae e e e e ambeeeeetaee e e e e e eannnas 1
Fuse (3 Amp.) (208/240 V.)..

FUSE (20 AMP.) (208/240 V.)... ittt ettt ettt e e ent e e e e nnee 1
Fuse (1 AMP.) (B80/415/480 V.)......eeiuiiiieeieeeeeieet ettt 2
Fuse (10 AMP.) (380/415/480 V.)....eocuiiieeieieesieeite ettt 1
Bridge RECHTIEE. ...ttt ettt et e e e e 1
Mach. Screw 10-24 x 3/4 Slotted Rd. Hd. (SST)....cccutiiiiiiiiiiie e 1
Lockwasher #10 External Shakeproof.............oociiiiiiiiiii et 1
Mach. Screw 5/16-18 x 5/8 Slotted Rd. Hd..........ccoiiiiiiiiie e
Relay (B.P.D.T.) oo

Transformer 50 AMP. (480 V. )....oi i ittt ettt st e 1
Transformer 50 AmP. (3807415 V.)....uiiiiiiieie ettt 1
Fuse (0.2 AMP.) (B00 V. )...eouriiiiiiteieeiteee ettt sttt ettt enn e nn e 2
Fuse (0.3 AMP.) (B00 V. )...eoiiiiiieeiieiteeeeeie ettt ettt enn e ne e 1
Lug - Grounding

Mach. Screw 1/4-20 x 3/8 Phil. Pan Hd..........ccocveiiiiiiiiiieeieecseeeseeee e 1
LOCKWASHEr 1/4 MEAIUM........ciiiiiiiiiiee et 1
Block - Terminal (4 Pol€).........cccuviieeiiiiiiieiccie e

Self-Tapping Screw 10-16 x 3/4 Slotted Truss Hd.,Type B....

Contactor (3 CON) (Use until stock is depleted).................

HEALET (208 V. ).ttt ettt et ettt ettt e e e anne 1
HEALET (240/480 V.).. ettt ettt ettt et ettt n e ente e e eneeeann 1
Relay SPST - NO (208/240 V.) (Current Sense Relay)....

SWItCN = AUXIIAIY ...ttt ettt b e bt eeeneee s 3
Relay (B.P.D.T.) (B CR). ittt sb ettt sttt eat e nneeaan 1
Relay - 2 Pole (30 AMP.) (208 V.) (1 CR)....cciuiiuiiiiiieeeeiieeesie ettt 1
Relay - 2 Pole (30 AmPp.) (240/480 V.) (1 CR)....ecouiiieiiiieeienieeieste et 1
Contactor (208 V.) (2 CR)

Contactor (220-480 V.) (2 CR)..uueeiuiieiiie ittt ettt e et e e 1
Relay (2-Pole) (208 V.) (Brake Ready Relay)..........ccuiiiiiiiiiiiiiiiie e 1
Relay (2 Pole) (220-240 V.) (Brake Ready Relay)..........ccoceiiiiiiiiiiiiiiiiieeeeeeee e 1
L | I o PSSR 1
Kit - Contactor Replacement (Incls. ltems 51 thru 54)..........ooooiiiiiiiiiieee e 1
CONLACION (A-POIE)..... ittt e e 1
NUE 10-24 HEX (BIraSsS).....cccueiiiiiiiieiiietie ettt ettt ettt et st ettt e sb et eeeeeanne 1
Lockwasher #10 External Shakeproof

Mach. Screw 10-24 x 3/8 Slotted Rd. Hd. (Brass).........ccoociiriiiiiiiiiieesieee e 1

* 87714-50-2 Relay (480V.) Is No Longer Available

-7- F-43059 Rev. G (August 2021)



A.) MG1532 & MG2032 MIXER-GRINDERS REPLACEMENT PARTS

 THESE COMPONENTS USED ON
MACHINES STARTING WITH:

1 1
E ' { 44 00-875178-00001 Harness - Wiring i
| S/N271112986 ML-134100 '.____PARTS NOTILLUSTRATED J
i S/N271112833 ML-134103 !
v S/N271112072 ML-134104 '

12 13-14  15-16-17-18-19-20

novoood]

~

37 Order the 5-Pole Contactor (shown),
part # 00-087713-099-1, until stock
is depleted. Then order Kit - Contactor,
part # 00-968056.

50 \bg
-0

L5 ¢-____——r;\’l“4

This is Kit - Contactor, part # 00-968056. Use these parts to
service any machine that has been converted to the 4-Pole
contactor. Usage of this 4-Pole contactor began:

46

After S/N 311493800 on ML-134104 (MG2032-1)
After S/N 311494448 on ML-134099 (MG1532-1)
After S/N 311494832 on ML-134099 (MG1532-7)
\ After S/N 311493795 on ML-134101 (MG1532-16)

1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1

N ——————— -

CONTROL BOX COMPONENTS
(S/N 271112072 THRU S/N 311567619)

F-43059 Rev. G (August 2021) -8-



A.) MG1532 & MG2032 MIXER-GRINDERS REPLACEMENT PARTS

ILLUS.
PL-56187

PART NO.

00-087713-094-2
00-087713-094-3
00-088196-024-1
00-088196-024-2
00-087713-089-3
00-087713-089-2
00-088196-017-1
00-088196-017-2
00-087711-00266
00-875510
00-479189-00001
00-478218
SC-018-11
WL-007-12
00-938712
00-916905-007-2
FE-026-15
FE-025-50
FE-026-96
FE-026-97
00-478220-00001
00-478220-00002
00-873821
SC-021-25
WL-007-12
SD-009-09
00-087714-020-3
00-294500-032-1
00-478962
FE-025-20
FE-025-58
00-118544-00002
SC-114-29
WL-007-14
00-294325-00021
SD-038-03
00-087713-099-1
00-087714-046-2
00-087714-046-3
00-087713-089-3
00-087713-089-2
00-477300-00002
00-087711-268-1
00-875178-00001
00-479302-00001
00-968056
00-916903-00002
NS-010-16
WL-010-06
SC-027-41

CONTROL BOX COMPONENTS
(S/N 271112072 THRU S/N 311567619)

NAME OF PART AMT.
Contactor (50 Amp., 3 Pole) (208 V.) (1 CON)....ooouiiuieiiiieieiteee sttt 1
Contactor (240/480 V.) (1 CON)
Relay - Overload (208/240) (1 OL)...cuiiiiiiiiesieei ettt sttt nee e 1
Relay - Overload (480) (1 OL)...ccuiiiiiiiierieet ettt nneeaane 1
Contactor (208 V.) (2 CON)...ouiiiiii ettt ettt ettt et e et e et e e s eee e bt e saee e e nsneeaaaans 1
Contactor (220-480 V.) (2 CON)...eeiiiiiiie ettt ettt e e be e e bee s nnneeeaeaas 1
Relay - Overload (208/240 V.) (2 OL)...ciiuiiiiieeeieeeeee ettt e e e e 1
Relay - Overload (480 V.) (2 OL)......oiiiiiiiieiiie ettt sttt e e e e 1
SWILCH = AUXIITAIY ...ttt ettt et e st e bt e e e e 1
Board - Printed Circuit Assy. (Brake Module)..
Plate - Control Mounting (Weld).........oouiiiiiiiei it
LR T IS ] (o] o O TPV O PP OPPRPOPPPPTN
Mach. Screw 10-24 x 3/8 Slotted Pan Hd...........cccoiiiiiiiiiice e
Lockwasher #10 External Shakeproof.............cociiiiiiiiiiii e
| Assy, Tranfomer, Low Voltage (208-240V)...
TranSTOrMEE (A8BOV).....eee ettt ettt e e et e e e ae e e e e eat e e e e ebnee e e e e e e anaas
FUSE (3 AMP.) (208/240 V.). ettt ettt ettt e et et e e e e 2
FUSE (20 AMP.) (208/240 V.)....neiiieieeeiie ettt ettt e b et e st e bt e st entae e e e e ennee 1

FUSE (15 AMIP.) (480 V.. ittt ettt et e bt st e st e e bt e st st ae e e e e annnne 1
FUSE (1.5 AMP.) (80 V.) ..ttt ettt ettt e bt st en e e e e e nnee 2
HEALET (208 V. ).ttt h ettt h et e e h et en e e e e 1
HEALET (240/480 V.).. ettt ettt e et e e e te e et e et e ere e ne e ene e e e nnnee e 1
Bridge Rectifier

Mach. Screw 10-24 x 3/4 Slotted Rd. Hd. (SST)...ceeiieriiiieiieerieeseeese e 1
Lockwasher #10 External Shakeproof.............cociiiiiiiiiiiiiee et 1
Self-Tapping Screw 8-32 x 1/2 Bndg. Hd., Type F......cooiiii e AR
REIAY (B DT, )ttt bbbttt 1
Transformer 50 Amp. (480 V.).

TransformeEr (380-415 V. ). .ottt ettt e bt e st e st e e bt e et e e e e nneeeeas 1
Fuse (0.2 AMP.) (B80/415/480 V. )....cuiiuieiiiiesieeteeteeste sttt sttt 2
Fuse (0.3 AMP.) (B80/415/480 V. )....ccuiiuieiieiesieee sttt 1
(U Lo R 110 oo [ To TSRS POPPPPR 1
Mach. Screw 1/4-20 x 3/8 Phil. Pan Hd.........cccocviiiiieiieeceeeeeeseee e 1
[ To VY= T o T 1V =Y o 1T o PSP 1
BloCk - Terminal (4 POI).......ooiiiiiiieiie ettt e e e 1
Self-Tapping Screw 10-16 x 3/4 Slotted Truss Hd., Type B.

Contactor (3 CON) (Use until stock is depleted)...........cocueiriiiiiiiiiiiiiicieccecee e
Relay - 2 Pole (30 AMP.) (208 V.) (1 CR)....eeiuiiuieieiieeeeieeieste ettt 1
Relay - 2 Pole (30 AmPp.) (240/480 V.) (1 CR)....eeuiiuiiiiieeierieeeste et 1
Contactor (208 V.) (2 CR). ittt ettt ettt e e et e e e sate e e e e sabb e e e eaenneeneeneeee 1

Contactor (220-480 V.) (2 CR).
R = DN e e e

SWILCH = AUXIITAIY ...ttt ettt b e et e st e st e e s aee e nbbeeeeeann
Harness - Wiring (Main Wiring Harn@ss)...........coiuiiiiiiiiieiieeiie et e e 1
HAMESS = WIMING ...ttt ettt bt nat e et e et e b e e snbne e e e e annee 1
Kit - Contactor Replacement (Incls. Iltems 46 thru 49)...........coooviiieieiiiiiie e 1
CONLACION (A-POIE)..... ittt ettt e e 1
NUE 10-24 HEX (BIraSsS).....cccueeiiiiiieiiiestie ettt sttt et sttt et sb et n e e e e eanee 1
Lockwasher #10 External Shakeproof

Mach. Screw 10-24 x 3/8 Slotted Rd. Hd. (Brass).........cccceecueriiiiiiiiiiiiiie e 1

F-43059 Rev. G (August 2021)



A.) MG1532 & MG2032 MIXER-GRINDERS REPLACEMENT PARTS

10-11-12

noooooor

31-32

48-49

CONTROL BOX COMPONENTS
(STARTING S/N 311567619)

-14-15-16
-18-19-20

21-22

F-43059 Rev. G (August 2021)



A.) MG1532 & MG2032 MIXER-GRINDERS REPLACEMENT PARTS

ILLUS.
PL-61388

PART NO.

00-937850
00-937851-00001
00-937851-00002
00-937849
00-937847-00001
00-937847-00002
00-937846
00-875510
00-478218
00-873821
SC-021-25
WL-007-12
00-938712
00-916905-007-2
FE-026-15
FE-026-97
FE-025-50
FE-026-96
SC-018-11
WL-007-12
00-294500-032-1
00-478962
FE-025-20
FE-025-58
SD-009-09
00-118544-00002
SC-114-29
WL-007-14
00-087714-020-3
SD-038-03
00-294325-00021
SD-038-03
00-479189-00001
00-087714-046-2
00-087714-046-3
SD-009-09
00-937849
SD-038-96
00-916903-00002
SC-018-11
WL-007-12
00-477300-00002
SC-018-11
WL-007-12
00-937848
00-478220-00001
00-478220-00002
SC-018-11
WL-007-12

CONTROL BOX COMPONENTS
(STARTING S/N 311567619)

NAME OF PART AMT.
(070101 c=Tx (o T (010 1 N TSRO RTPPPPRS 1
Relay - Overload (200-220/208/240 V.) (TOL)......etiiuiiiiiieiiee ittt 1

Relay - Overload (380-415/480 V.) (10L)
(070101 c=Tex (o T (24 610 1 N ) FE PSP RPPPPPPPP

Relay - Overload (200-220/208/240 V.) (20L).....ceiuiiieeieieeeeesiee et 1
Relay - Overload (380-415/480 V.) (20L).....ceiuiiiieieeeieeieee et 1
SWILCN = AUXIIAIY ...ttt ettt et e e 1
Board - Printed Circuit Assy. (Brake Module)..

L= 1 IS (o] o TP
Bridge RECHTIE.....coieeii ettt st e e e e e e e e e e e s 1
Mach. Screw 10-24 x 3/4 Slotted Rd. Hd. (SST)...cciuiiiiiiiiieiie et 1
Lockwasher #10 External Shakeproof...........c..cooiiiiiiiiii e 1
| Assy, Tranfomer, Low Voltage (208-240V)......c..uiiiiiiiiieiiie ettt e e 1
TraNSTOMMET (A8OV).... ettt ettt et ettt s bttt bt e ne e e e e eneneeeas 1
Fuse (3 AMP.) (200-220/208/240 V.).....eieeeeieeeeeie et eee ettt enee s enee e aneeeanneee e 2
Fuse (1.5 Amp.) (380-415/480 V.).........

Fuse (20 AMP.) (200-220/208/240 V.).....ueemeeieeeesieeeesie ettt ettt eanneee e 1
Fuse (15 AMP.) (380-415/480 V.)...c.ueimeeeeeiee ettt ettt anee e e neeeanee 1
Mach. Screw 10-24 x 3/8 Slotted Pan Hd.............cociiiiiiiiiiii e 4
Lockwasher #10 External Shakeproof..............oui i
Transformer 50 Amp. (480 V.)...............

Transformer (380-415 V.).....uiii ittt ettt et e et e st e e e 1
LRV N (23 Y o T o 30 SO OUPPUPPPPRN 2
FUSE (0.3 AMP. )it

Self-Tapping Screw 8-32 x 1/2 Bndg. Hd., Type F....

Lug - Grounding.........ccocueeiieeiieiiiee e

Mach. Screw 1/4-20 x 3/8 Phil. Pan Hd.........c.oooiiiieie e
[ To VY= T T 1Y =Y 1T o SRR 1
Relay (3.P.D.T.) (380-415/480 V.)...cceeoveveeineeereeee e

Self-Tapping Screw 10-16 x 3/4 Slotted Truss Hd.,Type B........ccccooiiiiiiiiiiiiieeeeee e
Block - Terminal (4 POIE).......ccouiiiiieiii ittt e e 1
Self-Tapping Screw 10-16 x 3/4 Slotted Truss Hd.,Type B........ccoiiiiiiiiiiiiiiiie e 2
Plate - Control Mounting (Weld).........eoi ittt et e e e e e e 1
Relay - 2 Pole (30 Amp.) (208 V.) (1 CR)

Relay - 2 Pole (30 AmPp.) (240/480 V.) (1 CR)....ecouiiieieirieienieeeesieeeeste et 1
Self-Tapping Screw 8-32 x 1/2 Bndg. Hd., TYPE F...c.eeiiiiiiiieie e
(00T 0] c= T3 (o T (24 1 & § T USSP

Self-Tapping Screw 6-32 x 1/2 Slotted Phil. Rd. Hd., Type F....

Contactor (4-Pole) (BCON).......coeeiiiieeieeeceeecee e

Mach. Screw 10-24 x 3/8 Slotted Pan Hd.............oociiiiiiiiiii e
Lockwasher #10 External Shakeproof.............oociiiiiiiiiii e
Rail - Din

Mach. Screw 10-24 x 3/8 Slotted Pan Hd.............cociiiiiiiiiiiii e 2
Lockwasher #10 External Shakeproof..............ooi i 2
SWItCN = AUXIIAIY ...ttt ettt enne e s 3
HEAEET (208 V..t eeeee e tee e tee e ettt e e e at et e et e e e bt e e e e et e e e e e e e e s 1
Heater (240/480 V.)....cccoveiiiieiiieiieiiceienn

Mach. Screw 10-24 x 3/8 Slotted Pan Hd............coooiiiiiiiiiiiecieeeee e AR
Lockwasher #10 External Shakeproof..............ccoiuiieiiiiii e AR

11 - F-43059 Rev. G (August 2021)



A.) MG1532 & MG2032 MIXER-GRINDERS REPLACEMENT PARTS

19-20

OPERATOR CONTROL PANEL

F-43059 Rev. G (August 2021) -12-



A.) MG1532 & MG2032 MIXER-GRINDERS REPLACEMENT PARTS

ILLUS.
PL-55830

PART NO.

00-479734
00-479630
00-042648
SC-067-08
WL-006-07
00-102825-00006
00-102825-00007
WS-019-10
00-913102-00195
00-478752-00003
00-087711-322-3
00-873427
00-913102-00194
00-478752-00008
00-087711-322-5
00-873427-00002
00-479001
00-477930
00-478220-00002
00-478220-00001
00-477653-00002
00-439785

OPERATOR CONTROL PANEL

NAME OF PART

Insert - Threaded
Mach. Screw 10-24 X 7/8 HeX H.......cc.oiiiiiiiiiiee et
Lockwasher #10 HeliCal (SST).......ooiiiiiiiieiee e
Gasket - Housing (23-3/4 In.) (Order with 00-102825-00007)....
Gasket - Housing (12-3/4 In.) (Order with 00-102825-00006)....

WaShEr (SST)..ccoiiiiiiiiieee e

Kit - Switch Operator & Block (Incls. fems 10 & 11)....ccciiiiiiiiiiiiii e
A1 (o I O o= = o] PR SURUPRPPNt
Block - Contact

(07 1o T o o) (=T 1Y PSP PR TR PRUPPPPY
Kit - Switch Operator & Block (Stop) (Incls. Items 14 & 15)......ccviiiiiiiiiiiiiiieee e 1
AT (o1 TS YA (] (o] o) TSROSO UPPPPRN 1
BIOCK = CONLACE. ...ttt 1
Cap - ProteCtiVe (STOP)... o ueieiieiiiieitii ettt 1
Panel - Trim (Canada)........cc.ooueiieiiiieeee e e 1
L= 10 L= IR I T o SRR 1
HEALET (2407480 V.) ..ttt ettt et e et e e et e e e et e e e eat e e e nt e e e e nnte e e e e e e eaeaaaaaens 1
HEALET (208 V.)...ee ettt ettt ettt ettt et e e e 1
LIGHt = PHIOL. ...ttt enn e 1

-13- F-43059 Rev. G (August 2021)



A.) MG1532 & MG2032 MIXER-GRINDERS REPLACEMENT PARTS

TOP COVER UNIT

F-43059 Rev. G (August 2021) -14 -



A.) MG1532 & MG2032 MIXER-GRINDERS REPLACEMENT PARTS

TOP COVER UNIT

ILLUS. PART NO. NAME OF PART AMT.
PL-55829
1 00-946609-00001  Cover - Top Assy (MG1532) (Incls. ltems 19, 20, & 21)
2 00-946609-00002  Cover - Top Assy (MG2032) (Incls. ltems 19, 20, & 21)
3 00-478710 Cover - Top Assy. (MG2032) (Old Style with Hubs).........
4 SC-041-50 Cap Screw 1/4-20 X 1/2 HEX HA. (SST)...eiiiiiiiiieieeee ettt
5 00-439822 L= ST o - LT o U PRPPRRPPRt 1
6 WS-017-06 Washer (SST)
7 WL-006-17 LOCKWASHEr 1/4 HEICAI (SST)...cuiiuititeieieieeeee ettt sttt sttt en e b an 2
8 NS-025-04 CrOWN NUL 1/4-20 (SST)..ueteieieieieie ettt sttt ettt ettt b bbb bbbt nes 2
9 RR-009-10 Retaining RING 3/8 IN. (SST ). ittt ettt ettt e et e et esaaeenbae e e e e annnes 4

10 00-477928 [R0eTo IR T I IR | (o1 o O PO PUPPPRRN 2
11 00-477927 (6= ot o T IR o VSO OPPPOPPPPTN 1
12 00-477929 HANAIE = Lid LATCN....coeiiiee ettt e e e
13 00-477956 (€740 4= ST ORSPPPP
14 00-102825-00005 Gasket - HOUSING (2 IN.)...eiiiiiiiiiiiiiiiieeeee e

15 SD-038-33 Self-Tapping Screw 10-24 x 1/2 Hex Washer Hd., Type TT...

16 00-946608-00001  Wireway (MG1532) (Incls. ltems 18, 22, 23, & 24)....................

17 00-946608-00002  Wireway (MG2032) (Incls. Items 18, 22, 23, & 24).......coiiiiiiiiiiieeee e
18 00-946633 SWICH = REEA. ...ttt ettt et e et e et eete e eabeeenee e nnneaaaaenn 1
19 00-946656 S€al = Lid INEEIIOCK. ...ttt ettt a e 1
20 00-946607 Y=o g T SRR PUPPPPTN 1
21 00-946606 HOIAEE = MAGNEL... ..ottt et e et e e e e e e e e aeeeeas 1
22 NS-009-22 Nut 10-24 HeX.....oovviiiieeiiiecec e

23 WL-007-12 Lockwasher #10 External Shakeproof...

24 00-078752-00003  Clamp - Cable........cccceevveiriiiiiieieeiieeeee

25 SC-053-17 Mach. Screw 5/16-18 X 3/4 Truss Hd. (SST)......eiouiiiiiiiiiereeese e 8

-15- F-43059 Rev. G (August 2021)



A.) MG1532 & MG2032 MIXER-GRINDERS REPLACEMENT PARTS

THESE PARTS USED ON “
MACHINES BUILT PRIOR /@ :
TO SIN 311444536 :
5 3-4 :

HINGE UNIT

F-43059 Rev. G (August 2021) - 16 -



A.) MG1532 & MG2032 MIXER-GRINDERS REPLACEMENT PARTS

HINGE UNIT
ILLUS. PART NO. NAME OF PART AMT.
PL-55828
1 00-478519 Bracket - Weldment....... ... 2
2 NS-038-11 LOCK NUE 5/18-18 HEX....ceeiiieieeitieeeeieee sttt 4
3 SC-113-96 Mach. Screw 8-32 x 1/2 Slotted Hex Washer Hd.............ccooiiiiiiiiiiiccc e 2
4 WL-014-05 Lockwasher #8 External Shakeproof (SST).......cocuuiiiiiiiiiiii e 2
5 00-478523 MBGNEE ASSY ...ttt ettt ettt ettt b et ae ettt et ea b a e e e e eane 1
6 00-478522-00002  Shaft - HINGE (LH). . e eeieeieeiiee ettt e e e e neeeeeeees 1
7 00-478522-00003  Shaft - HINGE (RH).....coiiiiieiieieee ettt ettt 1
8 WS-030-80 WWASIIET ...ttt h e eh et e bttt 4
9 00-439845 Bearing - Sleeve...
10 00-478518-00002  BIOCK = BEAING. ....cueitieuiiitieitieiie sttt ettt b e bt ettt nae et e et e e et 1
11 NS-038-11 LOCK NUE 5/18-18 HEX...cuiieeieiteeieitee ettt ettt nae s nneeean 4
12 00-478520 Bracket - SWItCh........oiiie e 1
13 00-087711-307-1  SWItCh - REE......eiiiiiiieie ettt e 1
14 SC-113-96 Mach. Screw 8-32 x 1/2 Slotted Hex Washer Hd............ccocoiiiiiiiiie e 2
15 WL-014-05 Lockwasher #8 External Shakeproof (SST)........ccciviiiiiiiiiiicie e 2
16 SC-041-36 Cap Screw 3/8-16 X 2-1/2 HeX Hd. (SST)..eeiueeiieiieieeiesiee sttt 2
17 00-439774 Spacer - Hinge Spring.......c.cccocveeniiiieenneen.
18 00-439838 Spring - Spiral Torsion...

-17 - F-43059 Rev. G (August 2021)



A.) MG1532 & MG2032 MIXER-GRINDERS REPLACEMENT PARTS

CONVEYOR AND MIXING ARM UNIT

F-43059 Rev. G (August 2021) -18 -



A.) MG1532 & MG2032 MIXER-GRINDERS REPLACEMENT PARTS

CONVEYOR AND MIXING ARM UNIT

ILLUS. PART NO. NAME OF PART AMT.
PL-56033
1 00-479518 Mix Arm Assy. (MG2032)
2 00-479517 Mix Arm Assy. (MG1532)
3 00-479070 Seal (Mix Arm)........cccccuene
4 NS-048-57 NUL 5/8-11 FIANGEA HEX....ceneieieiiee ettt ettt ent e neeeanee
5 00-439763 Retainer Assy. (INCIS. HEMS B & 7)....eiiiiiiii et e e e e e e 1
6 00-186660 Washer - Thrust
7 00-186659 Bearing - Pilot BUSHING.......cooiiiii ettt e e e e e e e e e 1
8 00-479070 SEAI (CONVEYOT ASSY. ). ueieiuteeiie ettt eitee ettt ettt ee et e e e heeeateeateeabeesaeeanbeeaaseabeeaneeanbeesabeeaansbneaaans 1
9 00-477960 PN = SNEAT. ... et 1
10 00-110576 SHUA = PlAE.... e 1
11 00-968058 Conveyor Assy. (Cast) (MG2032) (INClS. HEM 10)....ccuuiiiiiiiiiieeiiee e 1

12 00-968057 Conveyor Assy. (Cast) (MG1532) (Incls. Item 10)........ccoooiiiiiiiiieeeee e 1

-19- F-43059 Rev. G (August 2021)



A.) MG1532 & MG2032 MIXER-GRINDERS REPLACEMENT PARTS

11-12-13-14-15

16

17-18

20-21-22

FRAME AND HOPPER UNIT

F-43059 Rev. G (August 2021) -20-



A.) MG1532 & MG2032 MIXER-GRINDERS REPLACEMENT PARTS

ILLUS.
PL-55827

PART NO.

00-478728-00001
00-478728-00002
00-439826-00001
00-439826-00002
00-439835
SC-041-31
WS-018-04
SC-041-31
WS-018-04
SD-038-33
00-478738-00001
00-294853-026-1
00-294853-026-2
SC-119-30
NS-031-50
00-478737
00-439828-00003
00-439828-00002
SD-038-33
00-439824-00003
00-439824-00002
00-527014
00-439787
SD-038-33
00-478718-00001
00-478718-00002
00-439829-00001
00-439829-00002
00-477924
SC-037-85
FE-023-47
WS-005-32
WL-003-47
NS-013-14
NS-015-13
WL-006-28
00-478719
00-439827
00-478706
00-478705
WS-018-04
SC-041-31
00-438131-00086
00-118250

FRAME AND HOPPER UNIT

NAME OF PART AMT.
Panel - Upper Side (LH) (MG2032) (Incls. FOAmM Tape)........cciuirieeiiiiiieiie e 1
Panel - Upper Side (RH) (MG2032) (Incls. FOAM Tape)........cccueiriieiriieeiiieiiie i esieesiiieeee e 1
Panel - Upper Side (LH) (MG1532) (Incls. FOamM Tape)........coouirieerieiiieiieiieesie e 1
Panel - Upper Side (RH) (MG1532) (Incls. FOamM Tape).........ccceirieariiiiiieiiee st 1
=T RSP SPPPP 2
Cap Screw 3/8-16 X 1-1/4 HeX Hd. (SST)...uuiiiieiiiiii e eeeee et e e e 2
WVASNET (SST ).ttt ettt sttt et e b ettt st e et e e e e eeneeees 2
Cap Screw 3/8-16 X 1-1/4 HexX Hd. (SST)...ciuiiiieiiiiiiieriie ettt 2
Washer (SST)
Self-Tapping Screw 10-24 x 1/2 Hex Washer Hd., Type TT......ccoiiiiiiiiiiiiieeeiiieee e 12
Fan - COOlING (230 V.)..eeeieiiiieeieee ettt ettt et et e e s tb e e s b e e e e e b e e e e e e e e e eeaaeeens 1
CaDbIE = FAN (240 V.).ei ettt ettt b et e e bt nb e aaae b e e eaeann 1
CabIE = FAN (480 V.).e ittt b e bttt ae et eeeean 1
Mach. Screw 6-32 X 3/4 HEX HA. (SST)..cciuiiiiieiiie ittt e e 4
STOP NUL B-32 HEX (STt sttt et baeee e e 4
[ T LC IR ==Y o (o] =1 =Y SRR 1
Panel - BaCK (MG2032)......cueeueeiueeieieeeeeee st eee st eee st e e e s e te s e sseeneesaeensesseenneaneeneeeanneeeann 1
Panel - BaCk (MG 1532).....ccuiiiiiiiiiiiit ettt ettt ettt ettt ee e e e e eane 1
Self-Tapping Screw 10-24 x 1/2 Hex Washer Hd., Type TT......ccccoiiiiiiiiiiiieeieeeee e 5
Panel - Upper Back (MG2032).........cooiuiiiiieiei ettt ettt sttt e e 1
Panel - Upper Back (MG 1532).....ccc ittt ettt e et e e e e e e e e e e e s 1
Gasket - Rear Panel
CaSEEr - FIXE. ... i
Self-Tapping Screw 10-24 x 1/2 Hex Washer Hd., TYpe TT......cooiiiiiiiiiiieiiiee e 6
Panel - Lower Side (LH) (MG2032)......c...iiiuiiiiieiiieiie ettt et enbaeeeeaannee 1
Panel - Lower Side (RH) (MG2032).........ooiuiiiiieiiie ettt e e e ennee 1
Panel - Lower Side (LH) (MG 1532).....cciuiiiiiiitieiiee ittt e e e 1
Panel - Lower Side (RH) (MG1532).......cooiiiiiiiiiiieeeee e e 1
Caster - ASSEMDIY 4 IN. SWIVEL......ooiuiiiiiiiie e 2
Cap Screw 5/16-18 x 1 Hex Hd... ...16
Strain Relief - EIECIIHCal (1 IN.)...iiiiiiii e 1
Washer (SST).....ccccovvrvvevnenns .32
Lockwasher 5/16 HElICaL...........c.cooiiiiii e 16
INUL 571818 HEX.. ettt ettt ettt na ettt en e e s s
Nut 3/8-16 Hex (SST)
LOCKWASHEr 3/8 HEIICAL........ccuieiiiiiiieciee et 3
Panel - Front (IMG2032).......cc.uiiiiieiiie ettt e et e bt e e abe et e e anbeesaaeentaeeeeaannes 1
Panel = FroNt (MG 1532)......ciiiiiiiieiiie ettt sttt be e bttt e e e e sateentaeeeeeannnee 1
Tablecloth (MG2032).......cc.iiieiiieee et e s 1
BLIE=] o) (=T o a5 12 RS 1
LA T = (1S 1 I T OSSP PP PPPRPPP 3
Cap Screw 3/8-16 X 1-1/4 HexX Hd. (SST)....uuiiiiiiiiieiiiieiee ettt 3
Label - Warning

Coupling..............

21 - F-43059 Rev. G (August 2021)



A.) MG1532 & MG2032 MIXER-GRINDERS REPLACEMENT PARTS

]
7
! 8 \
! PR l
! T i
! (A 4 '
: \‘\‘%3%?\:@%\5/ !
1 wz” :
10
/11 00-873440 Adapter (Hollymatic)
I 12 00-478649 Side Board .
" PARTS NOT ILLUSTRATED J PL-60506
ACCESSORIES

F-43059 Rev. G (August 2021) -22.



A.) MG1532 & MG2032 MIXER-GRINDERS REPLACEMENT PARTS

ACCESSORIES
ILLUS. PART NO. NAME OF PART AMT.
PL-60506
1 ML-109640-0000Z  DIaiin PaN......c.eiiuieiieeieieesieeieeeetee sttt eseesaeeseeemeeeseesseeneeeneeeseesseeneeemeeaseeaseenseaneeaseenneeneeanseeennneenn
2 00-477983 Plug Assy. (Side Feed Hopper) (Incls. Items 3 thru 6)
3 00-477982 Plug & Stud (Incls. ltem 4)........cccooeriiiiiiiiiiiies
4 00-186755-00002 RO = TH@...ueeteeuietietieiteeteeet et ettt ettt et sa et sae e e e a e e e bt e s e bt ea e e ebeem s et e eme e et eaeenaeemeeaaeabeeenbeeeeneees
5 00-186890 (07 1o T o (o] o] o 1T il ==Y F PSR URUPRPPNt 1
6 00-292420 Knob Assy
7 00-873537 P e E= Yo (T g X PP PPRPPPPPRPPRIN AR
8 00-108197-00008  Thumb SCrew (2-9/16 IN. L. ).cueiieoiiriieieiieeeesie ettt 3
9 00-295109 DIFIPPING CUP ASSY .. uteeittietie ettt ettt ettt et e st e e bt e s et e e bt e eab e e bt e smae e bt e sabeebeeanbeesbeeanbaeeaeaannnns 1
10 00-080879-00002  RiNG - Adapter (PACKAGE).........coiuriiiuiiiiieiiieitie ettt ettt sttt e b e st est e e e e anane 1
11 00-873440 Adapter - Bulker (FOr HOlYMALIC).........coiiiiiii i 1
12 00-478649 ST 1o L= =0 =1 o USRS 1

-23.- F-43059 Rev. G (August 2021)



A.) MG1532 & MG2032 MIXER-GRINDERS REPLACEMENT PARTS

MIX MOTOR UNIT

F-43059 Rev. G (August 2021) -24 -



A.) MG1532 & MG2032 MIXER-GRINDERS REPLACEMENT PARTS

MIX MOTOR UNIT

ILLUS. PART NO. NAME OF PART AMT.
PL-55825

1 00-873266 Bracket - Nut (Mix Motor)

2 NS-013-14 Nut 5/16-18 HeX......ooevvveeeieanee

3 WL-006-23 Lockwasher 5/16 HElICal (SST)....cccuiiriiiiiieie ettt e e 4

4 WS-005-39 L =T Lo S 1S N I T USSR P PP

5 WL-006-28 Lockwasher 3/8 Helical

6 SC-118-12 Cap Screw 3/8-16 X 3/4 HEX Ha.......ooiiiii et

7 WS-005-39 LT L= (S 1S I TSR PPUTPPP

8 SC-037-85 Cap Screw 5/16-18 x 1 Hex Hd............cccoveeeinneeennns

9 00-435805-00002 Motor Assy. (208-240/480 V., 60 Hz., 3 Ph., 1 Hp.)..
10 00-435806-00002  Motor Assy. (208-240/60/1)......c.ccuveeneeineeririeneeann.
11 00-186696 [T T =T [N oY PSSP PPPPPPPN
12 SC-118-12 Cap Screw 3/8-16 x 3/4 Hex Hd. (Used to mount Item 10)..........cooieiiiiiiiiiiiiienieeiee e 4
13 WL-006-28 Lockwasher 3/8 Helical (Used to mount fem 10).........cooiiiiiiiiiiiiiiee e 4
14 00-186646-00001  Shim (0.120 ThK.)...ceeeeoiieiieeiieeiee e AR
15 00-186646-00002  Shim (0.060 Thk.).... AR
16 00-186646-00003  SHIim (0.030 THK.)..ueiiiiiieiieiit ettt ettt e et e et e e st e e saeeeteessseesaeeenseeansaesnseeseannsnnneeeas AR
17 00-186646-00004  SHim (0.018 THK. ). .ueiiiiieiie ittt ettt ettt e et e e et eeeaeeeseeeseeeeaeeeseaanneeenneeseannsnnseeeas AR
18 00-439743 Shaft - Mix Arm (Sq. Drive)...
19 00-012430-00196  KEY 1/4 X /A X A=-3/4......oeieieeee ettt ettt et et e ettt e bt e e te e e enbeesabeantbeeaeeannnes
20 WS-014-37 LT T =Y USSP PPPPPPR
21 SC-041-12 Cap Screw 5/16-18 X 7/8 HeX Hd. (SST)...uiiiiiiiiiieiiieiiie ettt 2
22 WL-006-23 Lockwasher 5/16 HElICAl (SST)....cciuiiiiieiiieitee ettt ettt sttt en e e e e e 2
23 SC-118-12 Cap Screw 3/8-16 X 3/4 HEX Hd........oo ittt ettt et e e e e e e aannnees 2
24 WL-006-28 LOCKWASHET 3/8 HEIICAL. ..ottt e e 2
25 NS-013-14 NUE 5/18-T8 HEX...c.veeeie ettt ettt ettt eat e e st e e eat e e s aeeeteeeseeebeesnseeenseesaseensnnaaeennnns 2
26 WL-006-23 LOCKWASHhEr 5/16 HElICAl (SST)...eiiiiieiiiiiieeeiiee ettt e ettt esnee e et e e e e e e eeaeeaaeeens 2
27 00-479236 Brace - Mix/Grind (MG 1532)......cciiieiiiieiieeeie ettt se e ete e ste e st e e st e e snteessaeesnseesnseensseaaeennnns 1
28 00-479237 Brace - Mix/Grind (MG2032).......ccuuiiiiieiieeiit ettt see e st e e st e e sateesseeesnaeesaseensaeeaeaennes 1
29 SC-041-12 Cap Screw 5/16-18 X 7/8 HeX Hd. (SST)...uii ittt 2
30 WL-006-23 Lockwasher 5/16 HElICal (SST)....cciuiiiiieiiieitie ettt ettt et e e ae e saeeensaeaaaeennes 2
31 NS-013-14 Nut 5/16-18 Hex
32 SC-062-22 Cap Screw 3/8-16 X 1-1/4 HeX Hd.........oooiuiiiieee et 1
33 WL-006-28 LOCKWASHET 3/8 HEIICAL.......ccitiiiiieiiie ettt e e e e 1
34 00-186703 LT T =Y USSP PPORRPP 1
35 00-012430-00067  KEY 3/18 X 1 /2.t ettt h e ettt ekt eeate e be e e eab e e nabeenbee e e e e annnes 1
36 00-873330 NLA - Obsolete--Brace - MiX DIVE.......cc..oiiiiiiieiiieiie ettt e e 2
37 NS-013-14 NUE 5/168-T8 HEX...c.veeeie ettt ettt ettt eat e st e e et e e ebeeeseeeseeebeeenseeenseesaseessneaeeeennes 4
38 NS-013-14 NUE 5/18-T8 HEX. ...ttt ettt ettt e st e e eat e e s s e e seeeseeebeeenseeenseesnseansneeaeannnns 2
39 WL-006-23 LOCKWASHhEr 5/16 HElICAl (SST)...eiiiuiiieeiiiiieeiiiee ettt e et e e et ste e st e e e e e e e e e eeaaeaaaeens 2

40 00-479801 Pulley - MiX Arm TranSmMISSION..........ccuiiiiiiiiiiiectie sttt ettt ettt e e e anee 1
41 00-012430-00091  KeY 3/16 X 3/168 X 1 3/B...cceiieieieeieeie ettt ettt et et e et 1
42 00-479800 Pulley - Driver (18T) (B0 HzZ.).......eieierieieeieeieeeeee ettt e e eneeas 1
43 BV-013-32 V-Belt (MG1532)

44 BV-013-39 V-Belt (MG2032)

45 SC-118-12 Cap Screw 3/8-16 X 3/4 HEX Hd........ooooiiiiieee ettt et
46 WL-006-23 Lockwasher 5/16 HElICAl (SST)....cciuuiiiieiiieiiee ettt ettt e e e e e
47 WS-018-04 Washer (SST).....ccuereererineieeeeeenene

48 SC-041-12 Cap Screw 5/16-18 x 7/8 Hex Hd. (SST)

49 WL-006-23 Lockwasher 5/16 HElICal (SST)....ccouiiriiiiiieiei ettt e e

_25- F-43059 Rev. G (August 2021)



A.) MG1532 & MG2032 MIXER-GRINDERS REPLACEMENT PARTS

6-7-8

0 o L
10-11

GRIND MOTOR UNIT

F-43059 Rev. G (August 2021) - 26 -



A.) MG1532 & MG2032 MIXER-GRINDERS REPLACEMENT PARTS

PART NO.

00-435697-00003
00-435697-00002
00-065890-00018
00-435698-00001
00-012430-00106
BV-013-41
BV-013-38
BV-013-37
00-479613-00001
00-479613-00002
00-479613-00003
00-479064
SC-118-09
WS-030-05
WL-006-28
NS-047-39
00-478704
WS-030-05
NS-047-39
WL-006-28

GRIND MOTOR UNIT
NAME OF PART

Motor - Grind (208 V., 60 Hz., 3 Ph., 7-1/2 HP.).c.eeeiieieieceee e
Motor - Grind (230/460V., 50/60 Hz., 3 Ph., 7.5 Hp.) (Must Also Order ltem 3)...
TEIMINGAL.....iiiii e e

MOtOr - GIINA (1 PH. ). e e e 1
Key 3/16 X 5/16 X 1-1/4 (T-1/2 HP.) oo ettt ene e neeeane 1

V-Belt (380-415/50/3 ONIY)....eeiiiieeiiieteieetiee sttt ettt ettt st st eseeaneeneeaneeeneeeeeneees 3
V-Belt (3 Ph., EXCePt 380-415/50/3).......ceieeieieeieaieeeeteee ettt e s 3
VBRIt (1 PHL ).ttt ettt ettt a e et e et e e eae e et e e et e e eate et e e e e nnnneeas 3
011 LoV €1 4T To [V [o) (o PSPPI 1
Pulley - Hub (7-1/2 Hp.).

PUIEY = HUD (5 HP. )ittt ettt ettt e he e et esie e e eae e et entaeeaeeannnes 1
S (U o - (TSRO PP 2
Cap Screw 3/8-16 X 1-1/4 HEX Hd........oooiiiiieeie ettt 4

LT L= (1S I T USSP PPURRPP 4
LOCKWASHEr 3/8 HEIICAL.........ceiieiiie et e e e e e e e e e e aaee s 4
NUt 3/8-16 HEX (Grade 5)......eveiiiiieiieee e e s 4
Bracket - GriNA MOtOF..........co oot e et e e e e e et e e e e e e e eeaaaeaeeeaees 1
Washer (SST)......cccoouvenene

Nut 3/8-16 Hex (Grade 5)

Lockwasher 3/8 HEIICAL..............uuueiiiiiee et e e e

- 27 - F-43059 Rev. G (August 2021)



A.) MG1532 & MG2032 MIXER-GRINDERS REPLACEMENT PARTS

N e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e o =

FOOT SWITCH UNIT (PNEUMATIC)

-28 -

F-43059 Rev. G (August 2021)



A.) MG1532 & MG2032 MIXER-GRINDERS REPLACEMENT PARTS

FOOT SWITCH UNIT (PNEUMATIC)

ILLUS. PART NO. NAME OF PART AMT.
PL-55826
1 00-115747-00009  Clamp = HOSE....eieeiiiiiieeiiie e ettt e ettt e ettt e e et e e e et e e e saea e e e e asseeeeasbaeeeasssaeaeassaaeesnssaeensssnsnsennnnes 2
2 FE-024-11 SErAIN REIET....cce et e e e e e e e et e e e e e e eaeaaees 1
3 00-875782 Cover - Foot Switch..................
4 NS-031-08 Stop Nut 8-32 Special (SST)....
5 00-019105-00002  BUMPET.......ieiiiiiiieeiieciie et
6 SC-021-89 Mach. Screw 10-24 x 5/8 Slotted Rd. Hd. (SST)....cccuieiiiiiieie ettt 4
7 00-875783 NLA - Obsolete--Pedal - FOOt SWItCh..........ccoiiiiiiiiii e 1
8 00-087711-214-1  Actuator - Air Switch
9 NS-031-08 StOP NUt 8-32 SPECIAI (SST).. e iutieiuiieiiie ettt ettt ettt e st essee e saeeesbee e e nnaeeaeaean 3
10 WS-023-44 LT L= (S 1S I TSP PPUTRP 3
11 SC-021-15 Mach. Screw 8-32 x 1/2 Slotted Rd. Hd. (SST).....coiuiiiiiiiieiie it 3

12 00-875712 Tubing - Assembly W/CIaMP (66 IN.)......oiiiiiiiieiiii e 1
13 00-875785 Foot Switch Assy. (Incls. Items 1 thru 12)........ccuiiiiiiiii e 1
14 FP-075-75 Fitting - Hose Male EIDOW 3/16.........ooiiiiiiiiiiie et 1
15 FP-075-76 Fitting - HOSE FEMAIE 3/16.......oiiiiiiiiiiie ettt e e 1
16 WS-018-37 Washer (SST) (:406 X .813 X .080)......cccueruieieriieierieeeste ettt sne e e nneeeeneees 1

-29- F-43059 Rev. G (August 2021)



A.) MG1532 & MG2032 MIXER-GRINDERS REPLACEMENT PARTS

16

< 25
g\ 26 THRU 32

TRANSMISSION UNIT

F-43059 Rev. G (August 2021) -30-



A.) MG1532 & MG2032 MIXER-GRINDERS REPLACEMENT PARTS

TRANSMISSION UNIT

ILLUS. PART NO. NAME OF PART AMT.
PL-56014
1 00-479615-00002  HUD......eoiiiiiie ettt ettt ettt et ae et e ettt Rt et Rttt Rt et e et e neene e e e e nneeeenees 1
2 00-012430-00178  KEY 1/4 X 114 X T1/2 ..ottt ettt ettt ettt b e e e e nneeeeeees 1
3 00-479615-00001  PuUlley = TranSIMISSION......ccutiiiieirieitteetee ettt ettt ettt e et e sb e e s be e et e e b e e st e e eabeesaneesteeeeeeainne 1
4 00-479807-00001  Pulley - Transmission (50 Hz.).
5 00-968048 SAI = Ol h bbbttt
6 SC-062-22 Cap Screw 3/8-16 X 1-1/4 HeX Hd......cooiiiiiiiieeee e 5
7 WL-006-28 Lockwasher 3/8 Helical...................
8 00-108963-00002  Plug - Oil Fill...................
9 SL-003-11 Spring - Loading ND 72
10 BB-007-21 Ball Bearing - N.D. 3207 .......cooiiieiieieee ettt 1
11 00-477940 ] P A T o T G < I OSSP 1
12 BB-018-33 Ball Bearing - Fafnir #205KFA........c.ooieeiee ettt saeenee e e nneeeanes 1
13 00-873490 [ LE o TN =T g o 4 T=Y o PSP 1
14 BR-002-28 Roller Bearing - Cone & CUP ASSY.....c..uiiuiiiiiiiiie ettt ettt ettt sttt seae et eeeeeenes 1
15 00-439742 Shaft - GriNd WO DIiVE......ccuiiiiiiiiieetie ettt ettt e ee e 1
16 00-108591 S 1T | PP UPPRPP 1
17 00-508199 Pin - Dowel (Mach.)........cccccoeeenunne.
18 BR-002-20 Roller Bearing - CUP & CONE ASSY.....ccoiuiiiiiiiiieeitiee et ee ettt ettt e e st e e e e s ibe e e e s e e eeaeeaaaeens
19 00-477939 [T T (Y A I TP PSR TU PSP U PP UPPTRPPIN 1
20 00-012430-00215  KEY....iiueeitieieeiteeiti ettt sttt ettt ie e bttt et s bt etk eeb e e et e he e bt et ekt e bt e s e eae e et e et et et e e e ene 1
21 WS-031-36 WWASIET ...ttt 1
22 WL-017-07 Lockwasher - Bearing LOCK NUL.............oiiiiiiiiiiiiiiiii et 1
23 NS-034-07 LOCK NUE N.D. #N-0B........coieiiiiiie ettt e et e et e e et e e e ssa e e e sasseeeesnseeeesanseeeeanaeeeeaaeaaeeens 1
24 00-873484 L T T 0= TP EPE 1
25 FP-028-42 Plug - Pipe 1/8......ccceiiieiieene
26 SC-062-22 Cap Screw 3/8-16 x 1-1/4 Hex Hd..
27 WL-006-28 Lockwasher 3/8 Helical...................
28 WS-018-04 L T g TCT (SIS 1 T PRSPPSO
29 00-186646-00001  Shim (0.120 THK.)...eotiiiiitieieiee ettt sttt AR
30 00-186646-00002  Shim (0.060 Thk.).... .
31 00-186646-00003  Shim (0.030 THK.)...cctteiiitieiesiee ettt sttt e e s AR
32 00-186646-00004  Shim (0.018 THK.)...ccttiiiitieieeiiei sttt AR
33 FP-028-38 Plug - Pipe 3/8......ooiiiiiiicieee e
34 00-873491 Transmission Assy. (Incls. Items 5 thru 25 & 33)

-31- F-43059 Rev. G (August 2021)



A.) MG1532 & MG2032 MIXER-GRINDERS REPLACEMENT PARTS

' 18 00-478545 Cart
| 19 00-478547 Table
S \_ PARTS NOT ILLUSTRATED
@ PL-56183

#32 GRINDER UNIT

F-43059 Rev. G (August 2021) -32-



A.) MG1532 & MG2032 MIXER-GRINDERS REPLACEMENT PARTS

PART NO.

00-873570
00-875250
00-873697
00-015857-00001
00-108580-00001
00-108580-00002
00-108581-00001
00-108581-00002
00-108582-00001
00-108582-00002
00-108583-00001
00-108583-00002
00-479257
00-105806
00-873720-00002
NS-048-57
00-118266
00-478545
00-478547

#32 GRINDER UNIT

NAME OF PART AMT.

WWIEENCHN = CYIINAET ...ttt ettt b ettt et e e e 1
Meat Deflector (Packaged)..........eii ettt e et e e e e e e e e ns 1
Ring - Adjusting

Plate #32 (5/64) (Carbon SEEEI)........ueii i AR
Plate #32 (1/8) (Carbon STEEI).......c.ueiiiiieii e AR
Plate #32 (1/8) (Stay Sharp)........ AR
Plate #32 (3/16) (Carbon Steel)... AR
Plate #32 (3/16) (Stay Sharp)...... AR
Plate #32 (1/4) (Carbon STEEI)......ccuiiiiiiiiei e AR

Plate #32 (1/4) (Stay SNArP)......coui ittt AR
Plate #32 (3/8) (Carbon Steel).
Plate #32 (3/8) (Stay Sharp)....

Knife #32 (Stay Sharp)......... AR
LT =1 (= TSRS 1
CyliNdEr #32 (MACH. SST)....eiiiiiiiie ittt ettt et e et e bt e et e e s e e e eaeeesseeaannaeaaaaans 1
Nut 5/8-11 Flanged Hex....

S (1 o PRSPPI
(O T SRR RO U UPPPPPR 1
TaADIE = SPIIt LEVEL..ccueeiiiieie ettt et s e et e e et e e et e e e ear e e e eaaa e e e e e e e e aaaas 1

-33- F-43059 Rev. G (August 2021)



A.) MG1532 & MG2032 MIXER-GRINDERS REPLACEMENT PARTS

FORM 43059 Rev. G AUGUST 2021 PRINTED IN U.S.A.



